PARTS CATALOG

improved types in future.

KM2V80

/\ CAUTION

The structure presented in this part catalog may be different somewhat from our

Then You'd better refer parts catalog to the operation manual when using.

EASY DESTROYED PARTS
Ref.No Part.No Description Qty. Mounted to
A KM2Vv80-04001 First Air Ring 2 (04) Piston & Connecting Rod Assembly
KM2V80-04002 Second Air Ring 2 (04) Piston & Connecting Rod Assembly
KM2V80-04100 Oil Ring Assembly 2 (04) Piston & Connecting Rod Assembly

KM2Vv80-01018

Output Oil Seal of Crankshaft

(01) Cylinder Block Assembly

KM2V80-01019

Flywheel Oil Seal of Crankshaft

(01) Cylinder Block Assembly

M| mM|O|O|(®

KM2V80-07300

Air Element Unit

(07) Air Intake System

O-RING
Ref.No Part.No Description Qty. Mounted to

G | GB/T1235-1976 O-Ring 2.5X 2.4 1 (01) Cylinder Block Assembly OIL SEALS

H GB/T3452.1-1992 O-Ring 5X1.8 2 (01) Cylinder Block Assembly Ref.No Part.No Description Qty.
| GB/T3452.1-1992 O-Ring 15.8X2.4 2 (01) Cylinder Block Assembly X KM2V80-17103 Output Oil Seal of Crankshaft 1

J GB/T3452.1-1992 O-Ring 23.6X1.8 1 (01) Cylinder Block Assembly

K GB/T3452.1-1992 O-Ring 40X 2.65 2 (02) Cylinder Head Assembly

L GB/T3452.1-1992 0O-Ring 10X 1.8 1 (11) Governor Assembly

M GB/T3452.1-1992 O-Ring 5X1.8 2 (11) Governor Assembly

N GB/T3452.1-1992 O-Ring 28X1.8 1 (11) Governor Assembly

O GB/T3452.1-1992 0O-Ring 8.5X1.8 1 (11) Governor Assembly

P GB/T3452.1-1992 O-Ring 18X1.8 2 (11) Governor Assembly ﬁﬂ_zﬂ

Q GB/T3452.1-1992 O-Ring 16 X2.65 2 (12) Fuel Injector Pump Assembly Ref.No Part.No Description Qty.
R GB/T3452.1-1992 0O-Ring 10X1.8G 2 (13) Fuel Injector Assembly a KM2V80-01013 | Oil Refilling Base Washer 1
S GB/T3452.1-1992 0O-Ring 8.0X1.8 1 (17) Cooling System b KM2V80-01023 | Breather Cover Plate Washer 1
T GB/T3452.1-1992 O-Ring 16X2.65 2 (17) Cooling System c KM2V80-02017 | Exhaust Pipe Washer 2
U GB/T3452.1-1992 0O-Ring 50X 1.8 1 (17) Cooling System d KM2V80-02018 | Water Outlet Flange Washer 2
\Y GB/T3452.1-1992 O-Ring 54.5X1.8 1 (17) Cooling System e VE3-08-003 Flyweight Base Washer 2

w GB/T3452.1-1992 O-Ring 15.8X2.4 1 (17) Cooling System f KM2V80-17204 | Thermal-regulator Shell Cover Washer 1

FASTENING TORQUE OF MAIN BOLT & NUT ( Unit:N.m)

Ref.No Description Qty.
@ Connecting Rod Bolt 28+2
@ Flywheel Bolt 80+5
® Cylinder Cover Bolt 253
@ Fuel Injector Screw Thread 60+10
® Electro-thermal Plug 12+2
® Cylinder Head Bolt 70+5
@ Standard M6 Bolt ( Nut ) 10*2
® Standard M8 Bolt ( Nut ) 23
©) Standard M10 Bolt ( Nut ) 45"

WUXI KIPOR POWER CO., LTD.

11/F Suntime International Mansion, 450 Fushan Road, Pudong, Shanghai, China

TEL: 86-21-58208881

FAX: 86-21-58208877




~

Fuel Injector Pump Assembly (KM2V80-12000)
2 1 No. Part. No Part name Qty.
1 GB/T5789-1986 Bolt M5X10 2
I 2 KM2V80-12002  Forcing Holder plate 2
1 3 KM2Vv80-12001 Fuel Delivery pipe Forcing Holder 1
18 4 GB/T3452.1-1992 O-Ring16X2.65 2
51 5 KM170F-12002  Capacity limiter 2
50 6 KM170F-12003  Fuel delivery pipe spring 2
2 7 KM170F-12008  High-pressure Seal Pad 2
= 52 8 KM2Vv80-12401 Fuel Delivery Valve 2
49 9 KM2V80-12402  Fuel Delivery Valve base 2
10 KM2Vv80-12003  Fuel Inlet Pipe 1
11 KM2V80-12004  Fuel Inlet Pipe O-Ring 1
47 48 12 KM2V80-12005  Pump Body 1
b 13  GB/T879.2-2000 Pin2.5X6 2
44 " 14 KM2V80-12201  Protecting bush 2
15 KM2V80-12202  Plunger bush 2
16 KM2V80-12006  Fuel-limited cylinder 2
17 KM2V80-12007  Adjusting Screw 2
i 29 18 KM2V80-12012  Spring Upper seat 2
O\ a5 O B amveorzm g :
= . - unger
= :. coallng syStem (KM2V80-1 7000) 21 KM2V80-12008  Spring lower seat 2
No. Part. No Part name Qty. No. Part. No Part name Qty. 22 KM2v80-12502  Adjusting Cushion 2
23 KM2V80-12501  Tappet Body 2
U]E| m 1 KM2VvB0-17120 Water Pump Gear Assembly 1 36 GB/T5789-1986 Bolt M6X25 4 24 GB/T5783-2000 Bolt MEX 12 2
D ﬂ ~41 2 GBIT819-1985 Plug Screw M6 X 16 3 37 KM2Vv80-17501 Orifice Jacket I 1 25 KM2V80-12011  Fuel Return Pump adapter 1
|] 3 KM2VB0-17130 Water Pump Bearing Base 1 38 KM2Vv80-17502 Orifice Jacket 11 1 26 ZBT32038-1988 Joint Ring 6 2
ﬂ 4 GBIT3452.1-1992  O-Ring 54.5%1.8 1 39 KM2V80-17602 Mounting Plate 6 27  GB/T119.1-2000 Pin2.5x 12 2
@ 5§ GBIT3452.1-1992 O-Ring50x1.8 1 40 KM2V80-17603 Vibration-absorbed Belt 1 28 GB/T896-1986 Retainer Ring 2 2
-e i/ < &8 KM2VB0-17103 Water Pump Oil Seal 1 41  KM2V80-17503 Water Tank vibration-absorbed Sheath 3 29 GB/T848-1985 Gasket 3 4
E/ - -- e 7 KMZ2VB0-17140 Water-seal Unit 1 42 KM2V80-17500 Air-induced Cover Assembly 1 30 KM2V80-12300  Connecting rod 1
- e . 8 KM2V80-17110 Water Pump Impeller Assembly 1 43 KM2V80-17900 Sub water-tank Assembly 1 31 KM2Vv80-12100  Adjusting plate joint 2
. LT 8 KM2V80-17101 Water Pump Shaft 1 44 KM2V80-17003 Sub-tank supporting Plate 1
™ " % ~ '. - 40 10  KM2V80-17002 Cover Seal Ring 1 45 GB/T6175-2000 Nut M6 20
. - - 11 KM2VB0-17006 Sub-circulation Hose Joint 1 46 GB/T6175-2000 Nut M8 4
.' - 12 KM2V80-17001 Water Pump Cover 1 47 KM2V80-17601 Water Tank Supporting Plate Assembly 1
35 I 39 13 GBIT5789-1986 Bolt M8 X 55 1 48 KM2Vv80-17021 Lifting-hook Plate 1
14 GBIT5789-1989 Bolt M6 X 40 5 49 GB/T5789-1986 Bolt M8 X 110 4 K /
15 GBIT3452.1-1992 O-Ring 8.0X1.8 1 50 KM2V80-17400 Radiator Assembly 1
16 GBIT5788-1986 Bolt M8 X 10 1 51 KM2Vv80-17018 Water-spilled Hose 1
17 KM2VB0-17015 Water Pump Inlet Pipe 1 52 KM2V80-17019 Water-spilled Hose Jacket 1 ( \
18 KM168F-10011 Clamp II(®13) 4 53 GB/T5789-1986 Bolt M8 X 30 2
18 KM2V80-17005 Sub-circulation Hose 1 54 KM2Vv80-17700 Water Tank Mounting Plate Assembly 1 .
20 KG240G-01018 Wire-clipped Hook 1 55 KM2V80-17102 Gasket 1 1 Fuel Injector Assembly (KM2V80-13000)
21 KM2V80-17200 Thermal-regulator AssembI-y 1 56 GB/T3452.1-1992 O-R!ng 156.8X2.4 1 2 No. Part.No Part name aty.
22 KM2V80-17016 Thermal-regulator Connection Hose 1 57 GB/T3452.1-1992  O-Ring 16X2.65 2
23 KM2VB0-17800 Water-delivered Weldment Assembly 1 58 KM2V80-17300 11 Cylinder Inlet Pipe Weldment 1 1 GB/T6171-2000 NutM12X1.5 2
24 GBIT5789-1986 Bolt M8 X 16 1 59 GB/T5789-1986 Bolt M6 X 12 1 2 KM2Vv80-13200  Fuel return connector assembly 2
25 ZBJ15001-1987 Throat Clip 40 6 60 KM2V80-17202 Thermal-regulator Body 1 3 KM2v80-13011  Seal Pad 2
26  KM2vB0-17017 Water Tank Connection Hose 1 61 KM2V80-17205 Thermal-regulator Shell Joint 1 4 GB/T3452.1-1992 O-Ring 10X1.8G 2
27 GB/T5783-1986 Bolt M6 20 6 62 KM2V80-17006 Sub-circulation Hose joint 1 5 5 KM2V80-13002  Fuel Injector Body 2
28 KM2VB0-17007 Water-drained Pipe Base 1 63 KM2V80-17201 Thermal-regulator 1 6 KM2V80-13009  Adjusting Gasket 2
20 KM2V80-17008 Two-cylinder water-drained Connecting Pipe 1 64 KM2V80-17204 Thermal-regulator Cover Gasket 1 7 KM2V80-13008  pressure-adjusting Spring 2
30 ZBJ15001-1987 Throat Clip 32 2 65 KM2V80-17203 Thermal-regulator Cover 1 8 KM2v80-13007  Mandril 2
31  KM376QC-1008006 Temperature-controlled Switch 1 66 GB/T5789-1986 Bolt M8 X 25 2 9 KM2V80-13006  Intermediate Block 2
32 KM2V80-17014 Fan Base 1 10 KM2Vv80-13100 Needle Valve Assembly 2
33 GB/T5789-1986 Bolt M6 X 16 27 11 KM2V80-13005 Forcing Nut 2
34 KM376AG-1308000 Fan Impeller 1
35 GB/T9074.15-1988 Assembling Bolt M6 X 20 4
&9_7 Fuel System (KM2V80-1000)
©&3 No. Part. No Part name Qty.
' 1 KM2V80-10001  Qil Filter Fuel Refilling Pipe 1
5 &5 ] 2  KM168F-10011  Clip (©13) 2
B (Gl Cylinder Block Assembly (KM2V80-01000) 3 KM2V80-10100  Fuel Filter Assembly 1
50 4 4 KM2V80-10003  Oil Filter Fuel Delivery Pipe sheath 1
49 {b Mo. Part. No Part name Qty. No. Part. No Part name Qty. 5 KM2V80-10002  Oil Filter Fuel Delivery Pipe 1
1 KM2V80-01001  Cylinder Block 1 27 KM2V80-01306 Pipe Clip I 1 6 KM2V80-10200  Fuel Filter Bracket inserting part 1
2 KM2V80-01019  Crankshaft Flywheel End Oil Seal 1 28 KM2V80-01014 Oil Dipstick 1 7 GB/T5789-1986 Bolt M8Xx16 1
3 KM2Vv80-01017  Cylinder Cover Set Bush 4 29 KM2Vv80-01002 Side Cover 1 8 KM2V80-10302  Ilcylinder Fuel Return Pipe 1
4 KM178F-01006  Bolt Washer of The Cylinder Head 8 30 GB/T1235-1976 O-Ring 22.5%X2.4 1 9 KM2Vv80-10301 I cylinder Fuel Return Pipe 1
5 KM2V80-01005 Cylinder Head Short Bolt 4 31 KM2Vv80-01012 Oil Refilling Base 1 10 KM2V80-10306  Three-way joint Union 2
6 KM2Vv80-01003  Cylinder Head Gasket 2 32 KM168F-01018 Drain Plug Screw 1 11 KG240G-01018  Clamping wire hook 2
7 KM2Vv80-01004  Cylinder Head Long Bolt 4 33 KM168F-01100 Drain Plug Screw Gasket 1 12 KM2V80-10304  Fuel Return Pipe | 1
8 GB/T5789-1986 Bolt M6X 16 2 34 KM2Vv80-01013 Oil Refilling Base Washer 1 13  KM2Vv80-10303  Fuel Pump Return Pipe 1
B 9 KM2Vv80-01015 Camshaft Cover 1 35 GB/T5789-1986 Bolt M8 x40 17 14 KM168F-10013  Fuel Return Pipe Clip (¢9) 10
10 GB/T70-1985 Bolt M8X25 2 36 GB/T308-1989 Steel Ball (s® 11) 1 15 KM2V80-10305  Fuel Return Pipe Il 1
23 11 GB/T119.2-2000 Pin 5Xx18 2 37 KM2Vv80-01018 Crankshaft Output End Oil Seal 1 16 KM2Vv80-10307  Pipe joint 1
12 KM2V80-01024 Camshaft Base 1 38 KM2Vv80-01021 Breather Spring 1 17 KM2V80-10308  Sleeve 1
13 GB/T5789-1986 Bolt M6 <70 5 39 KM2Vv80-01022 Spring Pressure Plate 1 18 KM2V80-10400  High-Pressure Fuel Pipe Unit | 1
14 GB/T5789-1986 Bolt M6 20 6 40 GB/T5789-1986 Bolt M6x30 4 19 KM2V80-10500  High-Pressure Fuel Pipe UnitIl 1
15 GB/T119.2-2000 Pin 6X12 2 41 KM2Vv80-01210 Breather Appliance Cover 1 20 KM2V80-10004  Wire—clipped bracket 1
16 GB/T5789-1986 Bolt M6 85 3 42 GB/T818-1985 Screw M5 10 1 21 KM2V80-10005  Wire—clipped plate 1
17 GB/T3452.1-1992 O-Ring5x 1.8 2 43  KM2v80-01023 Breather Cover Plate Washer 1 22 GB/T5782-1986 Bolt M5X16 1
18 GB/T3452.1-1992 O-Ring15.8x2.4 2 44 GB/T308-1989 Steel Ball (1/4") 4
19 KM2V80-01022  Spring Pressure Plate 2 45 GB/T308-1989 Steel Ball (s®9) 2
20 KG670-13212 Screw Bush 1 46 GB/T3452.1-1992  O-Ring 23.6X1.8 1
21 KM2V80-01016  Engine Cover Set bush 2 47 KM2V80-01008 Main Bearing Bush 3
22 KM168F-01017  Hexagonal Internal Plug 2 48 KM2V80-01303 Hose Il 2
23 KM2Vv80-01304 Hose III 1 49  KM2Vv80-01305 HoselV 1
24 KM2V80-01308  Three-way Joint 2 50 KM168F-10011 Clip (©13) 9 17
25 KM2V80-01301 Hose I 1
26 KM2V80-01302 Hose I sheath 1
/ Cylinder Head Assembly (KMV80-02000) \ / 6 \
ey No. Part. No Part name Qty. No. Part. No Part name Qty.
1 GB/T5789-1986  Bolt M6X25 8 27 KM2Vv80-02012 Intake Valve Rocker Am 4
2 KM2V80-02021 Cylinder Head Cover (1I) 1 28 KM2V80-02008 Valve Clearance Adjusting Screw 4
3 KM2Vv80-02022 Seal ring of Cylinder Head Cover 2 29 GB/T6170-2000  NutMé 4
4 KM2Vv80-02001 Valve Retaining Clip 8 30 GB/T894.1-1989 Retainer Ring12 4
5 KM2V80-02002 Valve Spring Seat 4 31 GB/T5789-1986  Bolt M6X18 4
6 KM2V80-02005 Valve Spring 4 32 KM2Vv80-02014 Rocker Arm Shaft 4 12
7 KM2V80-02006 Valve Conduit Oil Seal 4 33 KM2Vv80-02015 Dowel Pin Of Rocker Am Shaft 2 1 3
8 KM2Vv80-02007 Valve Spring Gasket 4 34 GB/T3452.1-1986  O-Ring 40X2.65 2
9 KM2Vv80-02103 Valve Conduit 4 35 KM2V80-02024 Plugger 2
10 KM2V80-02202 Cylinder Head (1I) 1 36 KM2V80-02019 Cylinder Head Cover (1) 2
11 KM2V80-02106 Circuit Gasket of Combustion Chamber 2 37 KM2Vv80-02101 Cylinder Head (1) 4 Air |ntake System {KM2V80'07000}
12 KM2V80-02104 Intake Valve Seat 2
13 KM2V80-02004 Intake Valve 2 No. Part. No Part name Qty.
14  KM2Vv80-02003 Exhaust valve 2 1 KM2VB0-07001 Clipping Belt 2
15 KM2VB0-02105  Exhaust Valve Seat 2 2 KM2V80-07100 InletPipe and Voltage Regulator Assembly 1
16 GB/T6170-2000  NutM8 4 3 ZBJ15001-1987  Hoop60 2
17 GB/T93-1987 Gasket 8 4 4 KM2V80-07002  Connect Hose 2
18 GB/T91.7-1985  Gasket8 4 5 KM2V80-07206  Nylon Plug Screw 1
19 KM2V80-02017 Exhaust Fipe Gasket 2 6 KM2Vv80-07203 Movable connection Pipe 1
20 GB/T899-1988 Stud AM8X20 4 7 KM2V80-07201  Air Cleaner Body 1
21 KM2V80-02013 Exhaust Valve Rocker Arm 2 8 GB/T97.1-1985 Gasket8 1
22 KM376QC-1002006 Taper Plug 2 9  GB/T6177.1-2000 Nut M8 1
23 KM2V80-02009 Fuel Injector Gasket 2 10 KM2V80-07204 Mounting Base 1
24 KM2V80-02011 Fuel Injector Heat-Insulated bush 2 11 KM2V80-07300 Air Cleaner Element Assembly 1
25 GB/T308-1989 Steel Ball 1/4s ¢ 6.35 4 12 KM2V80-07210 Clamp 2
26 KM2Vv80-02018 Water Outlet Flange Gasket 2 13 KM2V80-07202 Air Cleaner Body Cover 1
/ k 14 KM2V80-07205 Dust Exhaust Mouth 2 /
Governor Assembly(KM2V80-11000)
No. Part. No Part name Qty. No. Part. No Part name Qty.
1 KM2V80-11001  Adjusting Gasket of the ahead angle 1 29 KM2Vv80-11531 Modifier Joint Unit 1
2  KM2v80-11700  Oil cut-off solenoid 1 30 KM2Vv80-11521 Aucxiliary Lever 1
3  GB/T3452.1-1992 O-Ring 28X1.8 1 31  KM2Vv80-11503 Auxiliary Lever Return Spring 1
4 KM2v80-11018  Baffle Plate 1 32 KM2Vv80-11510 Adjusting Lever Joint Unit 1
5 GB/T5789-1986 Bolt M5Xx10 3 33 KM2V80-11003 Sliding bush 1
6 KM2v80-11022  High-speed Plugger 1 34 VE3-08-003 Flyweight base Gasket 2
7 GB/3452.1-1992 O-Ring 10X 1.8 1 35 KM2V80-11201 Governor Gear 1
B8 KM2v80-11012  Locking Nut 1 36 KM2Vv80-11015 Governor Shaft 1
9 GB/T72-1988 Plus Screw M6 X 25 1 37 GB/T3452.1-1992 O-Ring 5% 1.8 2
10 KM2v80-11016  Cover Plate 1 38 KM2Vv80-11013 Gasket 1
11 KM2v80-11017  Washer 1 39 KM2Vv80-11014 Clamp board 1
12 KM2v80-11005  Governor outer shell 1 40 KM2Vv80-11002 Flyweight Pin 3
13 GB/T72-1988 Plus Screw M10x40 1 41 KM2Vv80-11202 Flyweight block 3
14 KM2v80-11007  Locking Nut 1 42 GB/T848-1985 Gasket 4 2
15 GB/3452.1-1992 O-Ring 18X 1.8 2 43 GB/T896-1986 Retainer Ring 2 . .
16 KM2v80-11021  Oil plugger 1 44  KM2V80-11600 Pulling rod Unit 1 Lubricating System (KM2V80'09000)
17 GB/T5789-1986 Bolt M6Xx12 4 45 KM2V80-11002 Starter Spring 1
18 KM2V80-11019  Mandril Protection Plate 1 46 KM2V80-11522  Top Post 1 Piston & Connecting Rod Assembly (KM2V80-04000) No. Part. No Part name .
19 KM2Vv80-11006 Gear Mandrel 1 47 KM2V80-11502 Idle Speed Spring 1 1 KM2v80-09001 Rough filter Screen 1
20 GB/T5783-2000 Bolt M6X<50 1 48 KM2V80-11100 Support Unit 1 No. Part. No Part name Qty. 2 KM2V80-09002 Filter Screen Clamping Plate 1
21 GB/T6170-2000 Nut M6 5 49  KM2Vv80-11501 Anti—abrasion Gasket 1 1 KM2V80-04001 First Air Ring 2 3 GB/T5789-1986 Bolt M6 x12 7
22 KM2v80-11009  Rubber plugger 1 50 KM2V80-11011 Governing Spring 1 2 KM2V80-04002 Second Air Ring 2 4 KM2v80-09210 Filter Baffle plate Weldment 1
23 GB/T899-1988  Stud AM6x20 4 51 KM2V80-11403 Spring Pin 1 3 KM2V80-04100 Oil—Scraped ring 2 5 KM376QC-1012100 Oil Filter Assembly 1
24 GB/T879.1-2000 Pin4x8 1 52 GB/T3452.1-1992 O-Ring 8.5X 1.8 1 4 KM2V80-04003 Piston 2 6 KM376QC-1002014 Oil Pressure Sensor 1
25 KM2V80-11302  Pull Shaft 1 53 KM2V80-11401 Control Shaft 1 5 KM2V80-04004 Piston Pin 2 7 KM2Vv80-09104 Oil Pump Transmission Gear 1
26 GB/T818-2000  Plus Screw M3X10 1 54 KM2V80-11404 Adjusting Gasket 1 6 GB/T893.1-1986 Retainer Ring 20 4 8 KM2Vv80-09106 Oil Pump Cover plate 1
27 GB/T6187.1-2000 Nut M8 1 55 KM2V80-11402 Governor plate 1 7 KM2V80-04204 Connecting Rod bush 2 9 KM2Vv80-09102 Inner Rotor 1
28 KM2Vv80-11301  Control handle 1 56  KM2V80-11530 Step-up rod Joint Unit 1 8 KM2V80-04201 Connecting Rod body 2 10 KM2Vv80-09102 Outer Rotor 1
a7 9  KM2Vv80-04205 Connecting Rod Bearing 4 11 KM2Vv80-09105 Shaft Pin 2
10  KM2V80-04202 Connecting Rod Cover 2 12 KM2v80-09103 Rotor Pump Shaft 1
11 KM2V80-04203 Connecting Rod Bolt 4 13 GB/T308-1989 Steel Ball 13/32" 1
/ k j K 14 KM2V80-09003 Pressure-limited Valve Spring 1 /
N [ N [ I
Electric System (KM2V80-15000) Camshaft Assembly (KM2V80-06000)
No. Part. No Part name Qty. No. Part. No Part name Qty.
1 KM2Vv80-15320 Stator winding Assembly 1 5 1 KM2V80-06002 Timing Gear 1
2 GB/T5789-1986 Bolt M6 X 25 5 2 KM2V80-06006 Gasket 1
3 GB/T5789-1986 Bolt M6 X 16 3 3 GB/T894.1-1986  Retainer Ring 18 1 Crankshaft & Flywheel Assembly(KM2V80-05000)
4  KM2V80-15310 Rotor assembly of the starter motor 1 4  GB/T308-1989 Steel Ball 1/4"s6.35 1
5 KM2Vv80-15500 Electro thermal plug Assembly 2 5 KM2Vv80-06100 Valve Pushing Rod Assembly 4 MNo. Part. No Part name Qty.
6 KM2V80-15001 Electro-thermal plug Connection wire 1 6 KM2V80-06200 Oil supply camshaft 1 1 GBIT5789-1986 Bolt M10 X 1.25 X 50 1
7 KM2V80-15002 Relay Adjuster supporting plate 1 7 KM2V80-06001 Air-mixed Camshaft 1 2 KM2V80-05003 Output End Gasket 1
8 KG670-15400 Relay Adjuster Assembly 1 8 GB/T1096-1979 Key 4 X7 1 4 KM2V80-05002 Crankshaft Gear 1
9 KM2V80-15100 Starter Motor Assembly 1 9 KM2V80-06003 Valve Tappet 4 1 4 (GBIT1096-1979 key C10% 55 1
10 GB/T5789-1986 Bolt M10X 1.25X 30 2 5 KM2V80-05001 Crankshaft 1
11 KM2V80-15200 Starter Motor Rear Support Assembly 1 6 GBIT1096-1979 key 4x9 1
12 GB/T5789-1986 Bolt M10X 1.25X 20 1 7 GBfT308-1989 Steel Ball 1/4"s 6.35 1
8 GB/T119.2-2000 Pin 8X18 1
9 KM2Vv80-05102 Flywheel ring gear 1
12 10 KM2Vv80-05101 Flywheel 1
11 KM2V80-05004 Flywheel Bolt 4

Version 1, Printing date 28/08/2004



	Ò³Ãæ  3
	Ò³Ãæ  4

